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Introduction 

RISE Safety has by request of HUBER+SUHNER AG performed a fire test according to EN 

45545-2 which refer to EN 60332-1-2. The purpose of the tests is to form a basis for technical 

fire classification.  

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

According to the standard EN 45545-2, table 2, the product is defined as a “Listed Product” to 

which the following parameters apply: 

 

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2017107 

Date of manufacture: Week 40-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Seperator Tape (optional) 

  Tin plated copper braid 

  Seperator Tape 

   Sheath RADOX EM 104 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2017107 40-2018 

CRCC10218P11529R1M “. 
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Product No: EL1A / EL1B  

Location: Interior / Exterior 

Description: Interiors / Exterior located 

Product name: Cables for interior / Cables for exterior  

Requirement Set: R15 / R16 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 5, 2019 at RISE Safety – Fire Research. 

Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 60332-1-

2:2004+A1:2015 

Unaffected length (unburned 

part) of cable measured  

from the lower edge of the top 

support (mm) 

 

420 

EN 60332-1-

2:2004+A1:2015 

Total damaged length (burned 

part) of cable (mm) 

65 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 
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Note  

The accreditation referred to is valid for EN 60332-1-2:2004+A1:2015.  

In order to achieve reaction to fire classification according to EN 45545-2, the product should 

be tested according to several test methods listed by requirement set No. R15/R16. 

A reported result is compliant if it is equal to the requirement after rounding to the specified 

requirement level plus one digit.  
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Appendices 

1.  Test results EN 60332-1-2:2004+A1:2015+A11:2016 

2.  Photographs EN 60332-1-2:2004+A1:2015+A11:2016 
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Test results EN 60332-1-2:2004+A1:2015+A11:2016 

Product 

Test results 

Length of test sample: 600 mm.  

Observations during fire test 

The gas flame was applied, s 0 

The gas flame was removed, s 60  

After flame time, s 7 

Observations after fire test 

Unaffected length (unburned part) of cable  

measured from the lower edge of the top  

support, mm 420 

Total damaged length (burned part) of  

cable, mm 65 

Measured data 

Diameter: 4.7 mm.  

Weight per 600 mm: 23.4 g.  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2017107 

Date of manufacture: Week 40-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Seperator Tape (optional) 

  Tin plated copper braid 

  Seperator Tape 

   Sheath RADOX EM 104 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2017107 40-2018 

CRCC10218P11529R1M “. 
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Conditioning   

Temperature: (23 ± 5) °C.  

Relative humidity: (50 ± 20) %. 

Date of test 

March 29, 2019. 
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Photographs EN 60332-1-2:2004+A1:2015+A11:2016 
 

 
Photo 1. Prior to test, marking on the cable. 

 

 
Photo 2. Prior to test, cross section. 
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Introduction 

RISE Safety has by request of Huber+Suhner AG performed a fire test according to EN 60332-

3-25. The purpose of the tests is to form a basis for technical fire classification.  

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 28, 2020 at RISE Safety – Fire Research. 

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2351324 

Date of manufacture: Week 19-2020 

Detailed product description is held on file by RISE. 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2351324 19-2020 

CRCC10218P11529R1M “. 
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Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 60332-3-25:2009 Charred portion of the tested 

cable 

(m) 

0.44 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 

Note  

The accreditation referred to is valid for EN 60332-3-25.  
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Test results EN 60332-3-25:2009 

Product 

Test specification 

Internal test specimen number 1224mA 

Amount of non-metallic material, l/m: 0.5 l/m  

Number of bundles based on nominal 

diameter: 

3 

Number of layers: 1 

Number of test pieces in each layer: 12 x 3 

Measured outer diameter, mm: 4.7 

Mounting: The cables were mounted on a cable ladder by RISE 

Safety. Mounting was done according to EN 60332-

3-25 with deviations given in EN 50305. The 

spacing between the bundles was half the bundle 

diameter. See photographs in appendix 2. 

Number of burners: 1 

Application time of  

ignition burner, min: 
20 

Test results 

Damaged length, m: 0.44 

After flame time, min:s: 00:00 

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2351324 

Date of manufacture: Week 19-2020 

Detailed product description is held on file by RISE. 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2351324 19-2020 

CRCC10218P11529R1M “. 
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Observations 

No droplets. No other observations. 
 
Conditioning Date of test 

Temperature (23 ± 5) °C. June 17, 2020. 
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Photographs EN 60332-3-25:2009 
 

 

 

 
Photo 1. Prior to test, marking on the cable. 

 

 
 

Photo 2. Prior to test, front side. 

 

 
  

Photo 3. After test, rear side. 

 
  

Photo 4. After test, rear side. 
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Introduction 

RISE Safety has by request of HUBER+SUHNER AG performed a fire test according to EN 

45545-2 which refer to EN 61034-2. The purpose of the test is to form a basis for technical fire 

classification.  

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2017107 

Date of manufacture: Week 40-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Seperator Tape (optional) 

  Tin plated copper braid 

  Seperator Tape 

   Sheath RADOX EM 104 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2017107 40-2018 

CRCC10218P11529R1M “. 
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According to the standard EN 45545-2, table 2, the product is defined as a “Listed Product” to 

which the following parameters apply: 

 

Product No: EL1A / EL1B  

Location: Interior / Exterior 

Description: Interiors / Exterior located 

Product name: Cables for interior / Cables for exterior  

Requirement Set: R15 / R16 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 5, 2019 at RISE Safety – Fire Research. 

Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 61034-2 Transmission (%) 93 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 
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Note  

The accreditation referred to is valid for EN 61034-2:2005+A1:2013.  

In order to achieve reaction to fire classification according to EN 45545-2, the product should 

be tested according to several test methods listed by requirement set No. R15/R16. 

A reported result is compliant if it is equal to the requirement after rounding to the specified 

requirement level plus one digit.  
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Test results EN 61034-2:2005+A1:2013 

Product 

Test specification 

Mounting  Bundles 

Number of cables lengths 7 x 3  

Number of bundles 3  

Ignition source 1 liter of alcohol 

Alcohol ignited, min:s 00:00 

Test duration, min:s 40:01 

Test results 

Minimum measured light transmittance 93.4 % 

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 2X0.5 MM S 

Article number: 12568117 

Nominal diameter (mm): 4.8 

Batch number: 2017107 

Date of manufacture: Week 40-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Seperator Tape (optional) 

  Tin plated copper braid 

  Seperator Tape 

   Sheath RADOX EM 104 

Notes by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 2X0.5 MM S 12568117-2017107 40-2018 

CRCC10218P11529R1M “. 
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Light transmission 

 

Figure 1. Measured light transmittance (%). 

Measured data 

Diameter: 4.7 mm. 

 

Conditioning  Date of test 

Temperature: (23 ± 5) °C. March 25, 2019. 
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Photographs EN 61034-2:2005+A1:2013 
 

 
Photo 1. Prior to test, marking on the cable. 

 

 
Photo 2. Prior to test, cross section. 
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Introduction 

RISE Safety has by request of HUBER+SUHNER AG performed a fire test according to EN 

45545-2 which refer to EN 60332-1-2. The purpose of the tests is to form a basis for technical 

fire classification. 

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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According to the standard EN 45545-2, table 2, the product is defined as a “Listed Product” to 

which the following parameters apply: 

 

Product No: EL1A / EL1B  

Location: Interior / Exterior 

Description: Interiors / Exterior located 

Product name: Cables for interior / Cables for exterior  

Requirement Set: R15 / R16 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 5, 2019 at RISE Safety – Fire Research. 

Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 60332-1-

2:2004+A1:2015 

Unaffected length (unburned 

part) of cable measured  

from the lower edge of the 

top support (mm) 

 

405 

EN 60332-1-

2:2004+A1:2015 

Total damaged length 

(burned part) of cable (mm) 

85 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 
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Note  

The accreditation referred to is valid for EN 60332-1-2:2004+A1:2015.  

In order to achieve reaction to fire classification according to EN 45545-2, the product should 

be tested according to several test methods listed by requirement set No. R15/R16. 

A reported result is compliant if it is equal to the requirement after rounding to the specified 

requirement level plus one digit.  
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1.  Test results EN 60332-1-2:2004+A1:2015 

2.  Photographs EN 60332-1-2:2004+A1:2015 
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Test results EN 60332-1-2:2004+A1:2015 

Product 

Test results 

Length of test sample: 600 mm.  

Observations during fire test 

The gas flame was applied, s 0 

The gas flame was removed, s 60  

After flame time, s 2 

Observations after fire test 

Unaffected length (unburned part) of cable  

measured from the lower edge of the top  

support, mm 405 

Total damaged length (burned part) of  

cable, mm 85 

Measured data 

Diameter: 20.1 mm.  

Weight per 600 mm: 437 g.  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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Conditioning   

Temperature: (23 ± 5) °C.  

Relative humidity: (50 ± 20) %. 

Date of test 

March 29, 2019. 
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Photographs EN 60332-1-2:2004+A1:2015 
 

 
Photo 1. Prior to test, marking on the cable. 

 

 
Photo 2. Prior to test, cross section. 
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Introduction 

RISE Safety has by request of HUBER+SUHNER AG performed a fire test according to EN 

45545-2 which refer to EN 60332-1-2. The purpose of the tests is to form a basis for technical 

fire classification. 

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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According to the standard EN 45545-2, table 2, the product is defined as a “Listed Product” to 

which the following parameters apply: 

 

Product No: EL1A / EL1B  

Location: Interior / Exterior 

Description: Interiors / Exterior located 

Product name: Cables for interior / Cables for exterior  

Requirement Set: R15 / R16 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 5, 2019 at RISE Safety – Fire Research. 

Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 60332-3-24:2009 Charred portion of the tested 

cable 

(m) 

0.67 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 
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Note  

The accreditation referred to is valid for EN 60332-3-24:2009. 

In order to achieve reaction to fire classification according to EN 45545-2, the product should 

be tested according to several test methods listed by requirement set No. R15/R16. 

A reported result is compliant if it is equal to the requirement after rounding to the specified 

requirement level plus one digit.  
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1.  Test results EN 60332-3-24:2009 
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Test results EN 60332-3-24:2009 

Product 
 

Test specification 

  

Nominal total volume of non-metallic 

material on the test ladder, l/m: 

1.5  

Number of test pieces, based on 

nominal diameter: 

8 

Number of layers: 1 

Number of test pieces in each layer 8 

Measured outer diameter, mm: 20.2 

Mounting: The cables were mounted on a cable ladder by RISE 

Safety. Mounting was done according to EN 60332-

3-24:2009. No spacing between the cables were 

used. See photographs in appendix 2. 

Number of burners: One 

Application time of  

ignition burner, min: 

 

20 

 
  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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Test results 

Damaged length, m: 0.67 

After flame time, min:s: 00:33 

 
Conditioning  

Temperature (23 ± 5) °C.  

Date of test 

March 21, 2019. 
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Photographs EN 60332-3-24:2009 
 

 
Photo 1. Prior to test, marking on the cable. 

 

 
Photo 2. Prior to test, cross section. 

 
Photo 3. Prior to test, front side. 

 

 
Photo 4. After test, front side. 

 
Photo 5. After test, front side. 
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 HUBER+SUHNER AG 

Low Frequency Division 

Tumbelenstrasse 20 

CH-8330 PFAEFFIKON ZH 

Switzerland 

 

Measurement of smoke density of cables burning under 
defined conditions according to EN 61034-2 
(2 appendices)  

       

 
Accred. No. 1002 

Testing 

ISO/IEC 17025 

 

RISE Research Institutes of Sweden AB 

Postal address Office location Phone / Fax / E-mail This report may not be reproduced other than in full, except 
with the prior written approval of the issuing laboratory. Box 857 

SE-501 15  BORÅS 
Sweden 

Brinellgatan 4 
SE-504 62  BORÅS 

+46 10 516 50 00 
+46 33 13 55 02 
info@ri.se 

 

Introduction 

RISE Safety has by request of HUBER+SUHNER AG performed a fire test according to EN 

45545-2 which refer to EN 61034-2. The purpose of the test is to form a basis for technical fire 

classification.  

Product description 

Photographs of a specimen of the tested product are shown in appendix 2. 

  

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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According to the standard EN 45545-2, table 2, the product is defined as a “Listed Product” to 

which the following parameters apply: 

 

Product No: EL1A / EL1B  

Location: Interior / Exterior 

Description: Interiors / Exterior located 

Product name: Cables for interior / Cables for exterior  

Requirement Set: R15 / R16 

Manufacturer 

Huber+Suhner AG, Pfaeffikon ZH, Switzerland. 

Sampling 

The sample was selected by the client. It is not known to RISE Safety – Fire Research if the 

cable received is representative of the mean production characteristics.  

The sample was received March 5, 2019 at RISE Safety – Fire Research. 

Test results 

A summary of the test results is shown in the table below. Detailed test results are given in 

appendix 1. Photographs of a specimen of the tested product are shown in appendix 2. 

 

Standard Parameter Test value 

EN 61034-2 Transmission (%) 96 

The test results relate only to the behaviour of the test specimens of a product under the 

particular conditions of the test; they are not intended to be the sole criterion for assessing the 

potential fire hazard of the product in use. 
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Note  

The accreditation referred to is valid for EN 61034-2:2005+A1:2013.  

In order to achieve reaction to fire classification according to EN 45545-2, the product should 

be tested according to several test methods listed by requirement set No. R15/R16. 

A reported result is compliant if it is equal to the requirement after rounding to the specified 

requirement level plus one digit.  
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Appendices 

1.  Test results EN 61034-2:2005+A1:2013 

2.  Photographs EN 61034-2:2005+A1:2013 
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Test results EN 61034-2:2005+A1:2013 

Product 

Test specification 

Mounting  Single cables 

Number of cables lengths 2  

Ignition source 1 liter of alcohol 

Alcohol ignited, min:s 00:00 

Test duration, min:s 40:01 

Test results 

Minimum measured light transmittance 96.3 % 

According to the client: 

Type of Unit: Traction cable 

Family name: RADOX TENUIS-TW 600V MM S 

Cable name: RADOX TENUIS-TW 600V 12X2X1.5 MM S 

Article number: 85004430 

Nominal diameter (mm): 20.6 

Batch number: 1934634 

Date of manufacture: Week 19-2018 

 Components: 

 

  Stranded tin plated copper acc. to EN 50306-2 

  Insulation RADOX EI 303 

  Filler (optional): RADOX 125 REC 

  Tin plated copper braid 

  Seperator Tape 

  Sheath RADOX EM 104 

Note by RISE: The colour of the cable tested was black. The cable tested had the marking: 

“HUBER+SUHNER RADOX TENIUS-TW 600V 12X2X1.5 MM S 85004430-1934634 19-2018“. 
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Light transmission 

 

Figure 1. Measured light transmittance (%). 

Measured data 

Diameter: 20.7 mm. 

Conditioning  Date of test 

Temperature: (23 ± 5) °C. March 26, 2019. 
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Photographs EN 61034-2:2005+A1:2013 
 

 
Photo 1. Prior to test, marking on the cable. 

 

 
Photo 2. Prior to test, cross section. 

 


